



Test Report

No. 2105910/EC

Date : Oct 13 2010

Page 1 of 3

01 ENTERPRISE LIMITED
ROOM 517, 5/F, KWONG LOONG TAI BLDG
1016-1018 TAI NAN WEST STREET
LAI CHI KOK
KOWLOON
HONG KONG

The following sample was submitted and identified on behalf of the client as :
CUBE MUG

SGS Job No. : 1404560
Color : BLACK
Lot No. : CM489124
Item No. : BLACK: 4891245669017 (洗碗測試)
Buyer : 01 ENTERPRISE LIMITED
Supplier : 01 ENTERPRISE LIMITED
Manufacturer : CUBE MUG.COM
Country of Origin : CHINA
Country of Destination : EUROPE
Sample Receiving Date : OCT 05 2010
Testing Period : OCT 05 – 13 2010

Test Requested : Please refer to the result summary.

Test Method & Results : Please refer to next pages.

Result Summary :

Test Requested	Conclusion
Dishwasher Test (As per client's request)	See Result

Signed for and on behalf of
SGS Hong Kong Ltd

Thu Hung Yat, Rodney
Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

H22397722

Test Result:

Dishwashing Resistance Test (In-house Method)

Scope	: This test describes a procedure for the evaluation of products that claim to be dishwasher safe or have customer expectation of being dishwasher safe.
No. of Specimens	: 1 set of White Ceramic Mug with Black Plastic Box for testing, remains as control.
No. of Cycles	: 1 cycle (As client's request).
Testing Procedures	: 1) Visually inspect sample and record any cosmetic defects. 2) Washing the specimen for the specified cycles continuously and dries it. 3) After specimen is dry for 30 minutes, examine / inspect from a distance of 30cm and record any observations or differences from the retained sample.
Cycle Time	: Normal Wash – 90 Minutes.
Cycle Water Temperature	: Main Wash – 140 Degree F. (60 Degree C.) Rinse – 130 Degree F. (54 Degree C.)
Detergent Brand	: Cascade (Made in USA) in pH of 9 value.
Acceptance Level	: No discoloration, deformation, staining of water (water mark), or substantial deterioration of item's appearance and or function.
Test Result	: PASS. No noticeable change after test.
Sample Description	: White Ceramic Mug with Black Plastic

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Sample photo :



SGS authenticate the photo on original report only

End of Report